
 OPERATION AND PARTS MANUAL

Revision #2 (11/03/08)

GloBug
MODELS GB12BW/BS/BP

LIGHTING SYSTEM

L

THIS MANUAL MUST ACCOMPANY THE EQUIPMENT AT ALL TIMES.



PAGE 2 — GLOBUG LIGHTING SYSTEM — OPERATION AND PARTS MANUAL —  REV. #2 (11/03/08)

TABLE OF CONTENTS

MQ GLOBUG LIGHTINGMQ GLOBUG LIGHTINGMQ GLOBUG LIGHTINGMQ GLOBUG LIGHTINGMQ GLOBUG LIGHTING
SYSTEMSYSTEMSYSTEMSYSTEMSYSTEM
Table Of Contents ..................................................... 2
Parts Ordering Procedures ....................................... 3
Safety Message Alert Symbols ................................. 4
Rules For Safe Operation ...................................... 5-7
Specifications ............................................................ 8
Dimensions (GB12BW) ............................................. 9
Dimensions (GB12BS) ............................................ 10
Dimensions (GB12BP) ............................................ 11
Floodlight Footcandle Plot ...................................... 12
General Information ................................................ 13
Major Components ............................................ 14-15
Setup (GB12BW) ...............................................16-18
Operation (GB12BW) .............................................. 19
Shutdown (GB12BW/GB12BS) ............................... 19
Storage (GB12BW/GB12BS) .................................. 19
Setup (GB12BS) ................................................ 21-22
Operation (GB12BS) ............................................... 23
Maintenance ...................................................... 24-29
Troubleshooting (Lamps) ........................................ 30
Troubleshooting (Mast) ........................................... 31
Explanation Of Codes In Remarks Column ............ 32
Suggested Spare Parts ........................................... 33

COMPONENT DRACOMPONENT DRACOMPONENT DRACOMPONENT DRACOMPONENT DRAWINGSWINGSWINGSWINGSWINGS
Nameplate and Decals Assembly ...................... 34-35
Mast/Tripod Assembly (GB12BW)...................... 36-37
Fan Blower/Lamp Base Assembly (GB12BP) .... 38-39
Balloon/Lamp Guard Assembly (GB12BP) ........ 40-41
Offset Pole Assembly (GB12BS) ........................ 42-43

Terms and Conditions Of Sale — Parts .................. 50



GLOBUG LIGHTING SYSTEM — OPERATION AND PARTS MANUAL — REV. #2  (11/03/08) — PAGE 33

GB12BW/BS/BP LIGHTING SYSTEM — SPARE PARTS

GloBug LIGHTING SYSTEM
1 TO 3 UNITS

Qty. P/N Description
2 ......... E000031700 .... BULB
2 ......... A300135300 .... ELECTRICAL BALLAST
2 ......... A100015901 .... BALLOON CLOTH



PAGE 34 — GLOBUG LIGHTING SYSTEM — OPERATION AND PARTS MANUAL —  REV. #2 (11/03/08)

GB12BW/BS/BP LIGHTING SYSTEM — NAMEPLATE  AND DECALS

A
L
W

A
Y

S
h

o
o

k
th

e
la

tc
h

to
p

re
v
e

n
t

tip
p

in
g

.

Lower

position

Upper

position

GB12BS

GB12BW

LAMP INFORMATION

CAUTION

NEVER allow the lamp to strike any

hard surface. Excessive impact can

cause damage and reduce the service

life of the lamp.

GB12BP DANGER

To avoid accident or
injury ALWAYS make
certain hardware is
securely fastened on
pipe clamps.

DCL1002

DANGER

To avoid accident or
injury ALWAYS make
certain hardware is
securely fastened on
pipe clamps.

DCL1002

DANGER

ELECTRICAL SHOCK HAZARD

DANGER

When replacing lamp and to prevent electrical shock,

ALWAYS shutdown the generator before replacing lamp.

Remember to let lamp cool before removing. Use only

recommended type lamp as listed in parts manual.

LAMP BURN HAZARD

WARNING

To prevent burns, NEVER touch lamp

while lamp is on. Lamp surface gets

extremely hot! ALWAYS allow sufficient

time for lamp to cool down before touching.

HIGH VOLTAGE (E-BALLAST)

DANGER

The electronic com ponents of the ballast

generate high voltage. NE VE R perform

m aitenance on the e-ballast when

connected to a power source.

DCL1261

DCL1263

WARNING

Keep clear of
pinch-point when
lowering the mast.

DANGER

CAUTION

WARNING

GloBug

INFORMATION

ALWAYS turn OFF generator
before performing maintenance.

NEVER disconnect
the GloBug Solo Jr.'s
connector when power
is applied.
The possibility exists
of Electrical shock or
equipment damage.

To prevent tipping, NEVER use
in winds that exceed 16 mph
( 7 m/ sec).

NEVER use on an incline of 5
degrees or more. The possibility
of tipping exists.

Pull tripod downward at the tip
end. Put sandbags on tripod to
improve the stability.

NEVER lift the GloBug Solo Jr.

Tighten T-handle bolt securely.

ALWAYS use the GloBug Solo
Jr.'s balloon on the top of mast.

NEVER operate the GloBug Solo
Jr. in the rain. A electrical shock
could occur causing Severe
Bodily Harmor evenDeath.

NEVER grab or touch
a live power cord
with wet hands,
the possibility exists
of Electrical shock,
Electrocutionand
evenDeath!

To prevent burns, NEVER touch
ballast or cover while lamp is on.
These surfaces are extremely hot!
ALWAYS allow sufficient time for
both surfaces to cool down before
touching.

To avoid injury, you MUST read
and understand operator's manual
before using this machine.

This machine to be operated by
qualified personnel only.
Ask for training as needed.

Once lamp is turned OFF, Allow
lamp to cool down before turning
back on. It will take about 5
minutes before lamp can be
turned back on.

ALWAYS disconnect the GloBug
Solo Jr.'s AC power cable from
generator first, before shutting
down generator.

ALWAYS turn on generator first,
before connecting the GloBug
Solo Jr.'s AC power cable to
generator.

TRIPOD DEPLOYMENT

SET
1 Undo the band and pull tripod

downward at the tip end.

2 Lift up the mast to hook the latch.

RELEASE
1 Lift up the mast and pull the band

upward to unhook the latch.

2 Hold the mast and pull the band

upward until the tripod place in stow

position.

DANGER

Make sure the power cable

from the generator is

connected to the lamp

power cable securely.

A loose connection may

cause a short circuit.

NEVER use without hooking

the latch. The possibility exists

of tipping.

BAND

LATCH

Upper
position

Lower
position

DCL1260

DCL1262

2

2

3
4

5

6

1

NAMEPLATE AND DECALS.



GLOBUG LIGHTING SYSTEM — OPERATION AND PARTS MANUAL — REV. #2  (11/03/08) — PAGE 35

NAMEPLATE AND DECALS.

NO. PART NO. PART NAME QTY. REMARKS
1 DCL1260 DECAL; DANGER, CAUTION, WARNING INFO. 1
2 DCL1002 DECAL; DANGER, PIPE CLAMP 1
3 DCL1261 DECAL; DANGER, ELECTRICAL SHOCK HAZ. 1

             WARNING, BURN HAZARD (LAMP)
             DANGER, HIGH VOLTAGE

4 DCL1263 DECAL; CAUTION, LAMP INFORMATION 1
5 DCL1001 DECAL; DANGER, TRAVEL SPEED 1
6 DCL1262 DECAL; LATCH 1

GB12BW/BS/BP LIGHTING SYSTEM— NAMEPLATE  AND DECALS



PAGE 36 — GLOBUG LIGHTING SYSTEM — OPERATION AND PARTS MANUAL —  REV. #2 (11/03/08)

MAST/TRIPOD ASSY. (GB12BW)

GB12BW/BS/BP LIGHTING SYSTEM — MAST/TRIPOD  ASSY. (GB12BW)

8

1

4

5

3

2

9

11

13

14

15

17

10

16

23

20

22

21

18

2526

24

6

25

19

12

1A

7

27

6

6



GLOBUG LIGHTING SYSTEM — OPERATION AND PARTS MANUAL — REV. #2  (11/03/08) — PAGE 37

MAST/TRIPOD ASSY. (GB12BW)

NO. PART NO. PART NAME QTY. REMARKS
1A A000019600 TRIPOD, ASSY. ..............................................1 ........... INCLUDES ITEM W/*
1* A200039900 TRIPOD, FOOT ONLY .....................................1 ........... INCLUDES ITEM W/#
2*# A300106500 TRIPOD, BAND 1
3*# A300108700 SHACKLE, CP 1
4*# E000042900 BOLT, (M10 X 20) 1
5*# A000018700 LOW NUT, M10 1
6*# 1641000330 RUBBER, (OUT, R) 3
7 A300131500 TRIPOD COVER 1
8* A000017303 SECOND MAST 1
9* A000017201 FIRST MAST 1
10* E000044001 KNOB, M10 1
11* A400092401 BOTTOM PLATE 1
12* 0024705008 SET SCREW, (M5 X 8) 2
13* A400092801 WASHER, SECOND MAST 1
14* A400109600 RUBBER, (MAST) 1
15* A400110200 WASHER, (MAST) 1 1
16* 0043108000 WASHER, M8 1
17* 0013108030 BOLT, (M8 X 30) 1
18* A400112700 LEAF VALVE 1
19* 0023104008 SCREW, (M4 X 8) 1
20* 0043104000 WASHER, M4 1
21* 0023105008 SCREW  (M5 X 8) 1
22* 0043105000 WASHER, M5 1
23* A000017000 PLUG 1
24*# A000018800 BUTTON SCREW, (M8 X 25) 1
25*# A000019000 WASHER, M8 2
26*# A000018900 SELFLOCK NUT, M8 1
27 A300108400 POLE, EXT.  35"  (889 MM) OPTIONAL 1

GB12BW/BS/BP LIGHTING SYSTEM — MAST /TRIPODASSY. (GB12BW)



PAGE 38 — GLOBUG LIGHTING SYSTEM — OPERATION AND PARTS MANUAL —  REV. #2 (11/03/08)

GB12BW/BS/BP LIGHTING SYSTEM — FAN BLOWER/LAMP BASE ASSY.
FAN BLOWER/LAMP BASE ASSY. (GB12BP)



GLOBUG LIGHTING SYSTEM — OPERATION AND PARTS MANUAL — REV. #2  (11/03/08) — PAGE 39

GB12BW/BS/BP LIGHTING SYSTEM — FAN BLOWER/LAMP BASE ASSY.
FAN BLOWER/LAMP BASE ASSY. (GB12BP)

NO. PART NO. PART NAME QTY. REMARKS
12 2214500130 SEAL, PACKING 2
14 2214500230 SEAL, FLAT 1
20 0043210000 WASHER, LOCK (M10) 8
21 0043110000 WASHER, FLAT 8
22 A300135300 ELECTRICAL BALLAST 1
23 0023304055 SCREW AND WASHER (M4 X 55) 4
24 A400074801 POLE JOINT, 1 4
25 A300063001 VESSEL 1
26 A200028002 FLANGE 1
27 E000035000 CABLE CLAMP 1
28 E000030000 T-HANDLE KNOB 1
29 2214521010 SHEET, BOTTOM 1
30 2214020130 PLATE, BOTTOM 1
31 2214500430 FILTER, MF-13-10t 1
32 2214040230 PLATE, AIR 1
33 0023303006 SCREW & WASHER (M3 X 6 ) 3
34 0014710035 BUTTON SCREW, (M10 X 35) 4
35 A300135600 CABLE, (MAIN 2A) CP 1
37 A300135500 AC CABLE 1
38 E000034900 SUPPORT, NUT ASB-410 4
40 2204510110 WASHER 1



PAGE 40 — GLOBUG LIGHTING SYSTEM — OPERATION AND PARTS MANUAL —  REV. #2 (11/03/08)

GB12BW/BS/BP LIGHTING SYSTEM — BALLOON/LAMP GUARD ASSY.
BALLOON/LAMP GUARD ASSY. (GB12BP)



GLOBUG LIGHTING SYSTEM — OPERATION AND PARTS MANUAL — REV. #2  (11/03/08) — PAGE 41

GB12BW/BS/BP LIGHTING SYSTEM — BALLOON/LAMP GUARD ASSY.
BALLOON/LAMP GUARD ASSY. (GB12BP)

NO. PART NO. PART NAME QTY. REMARKS
1 E000031700 LAMP, MH400/C/U 1
2 2214420411 LAMP GUARD 1
3 A100015901 BALLOON CLOTH, CP 1
4 E000009601 SOCKET ASSY. 1
5 0025304025 SCREW AND WASHER (M4 X 25) 2
6 2214401230 FRAME PIPE 4
7 A400071400 POLE JOINT, 2 4
8 00243040008 SCREW, (M4 X 8) 18
9 A100048000 BALLON COVER 1
10 A300062300 SEAL, TOP 1
11 2214210330 PLATE, TOP 1
12 2214500130 SEAL, PACKING 2
13 2214520210 SHEET, TOP 1
14 2214500230 SEAL, FLAT 1
15 A300060600 PLATE, LAMP 2
16 A300075300 FAN MOTOR, ASSY. 1
17 0025304035 SCREW AND WASHER (M4 X 35) 3
18 A300063103 PLATE, FAN 1
19 0014710025 BUTTON SCREW, (M10 X 25) 4
20 0043210000 WASHER, LOCK (M10) 8
21 0043110000 WASHER, FLAT 8
36 A300075200 LAMP CABLE 1
39 A400091900 GUARD, FAN 1
41 GBBALD1 BLANK MESSAGE STRIP, OPTIONAL ..........1 ........... CONTACT MQ UNIT SALES



PAGE 42 — GLOBUG LIGHTING SYSTEM — OPERATION AND PARTS MANUAL —  REV. #2 (11/03/08)

22

20

21

9
28

11

12

13
1514

14

12 16

14

17

19

17

5

23
16

14

17

19

1514

24

18
26

2

21

22

12

14

18 24

4

6

2

3

10

11
12

8

27

25

1

7

29

13

29

GB12BW/BS/BP LIGHTING SYSTEM — OFFSET POLE  ASSY. (GB12BS)

OFFSET POLE ASSY. (GB12BS)



GLOBUG LIGHTING SYSTEM — OPERATION AND PARTS MANUAL — REV. #2  (11/03/08) — PAGE 43

OFFSET POLE ASSY. (GB12BS)

NO. PART NO. PART NAME QTY. REMARKS
1 A200019103 OFFSET POLE 1
2 A200018303 ADAPTER (OFFSET PIPE) 1
3 0013512045 BOLT AND WASHER (M12X45) 1
4 0014210025 WING BOLT (M10X25) 1
5 0013510025 BOLT AND WASHER (M10X25) 1
6 0043110026 WASHER (M10) 1
7 E000028100 17/19 MM WRENCH 1
8 A300040904 POLE 2 1
9 A200021902 POLE 1 1
10 0013112055 BOLT (M12X55) 1
11 0043212000 SPRING WASHER (M12) 2
12 # 0043112000 WASHER (M12) 4
13 # 0030810000 PUSH NUT (M10) 4
14 # 0043110000 WASHER (M10) 6
15 # E000028300 SPACER 2
16 # E000028401 BOLT (M10X80) 2
17 # A400067600 SPRING 2
18 # A400061500 RIVET 2
19 # A300053901 CLAMP 1 2
20 # A200025203 CLAMP 2 2
21 # A300043601 BAND (POLE) 3T 2
22 # E000042101 NUT (M12) 2
23 # E000042001 NUT (M10) 2
24 # 0054010060 RIVET (10-60) 2
25 A400082101 SHAFT (STOPPER) CP 1
26 0033206000 SELF LOCK NUT (M6) 1
27 0040825000 C-CLIP 1
28 0013112065 BOLT (M12X65) 1
29 A000025300 POLE CLAMP ASSEMPLY ................................. 2 .......... INCLUDES ITEMS W/ #

GB12BW/BS/BP LIGHTING SYSTEM — OFFSET POLE  ASSY. (GB12BS)


